
RAPIDAN SERVICE AUTHORITY 

ANNUAL COMPREHENSIVE 
FINANCIAL REPORT 

YEAR ENDED DECEMBER 31, 2024 

SERVING ORANGE & MADISON 
COUNTIES, VIRGINIA 



RAPIDAN SERVICE AUTHORITY 
RUCKERSVILLE, VIRGINIA 

ANNUAL COMPREHENSIVE FINANCIAL REPORT 
YEAR ENDED DECEMBER 31, 2024 

Serving Orange and Madison Counties, Virginia 

Prepared by the Accounting Department 

2



 

RAPIDAN SERVICE AUTHORITY 
ANNUAL COMPREHENSIVE FINANCIAL REPORT 

YEAR ENDED DECEMBER 31, 2024 
 

TABLE OF CONTENTS 
 

    Page 
     

INTRODUCTORY SECTION     
     
Front Cover     1 
Title Page    2 
Table of Contents    3-4 
Authority Board of Members    5 
Letter of Transmittal, Chairman    6 
Letter of Transmittal, General Manager    7-10 
[...]
Data compiled through Virginia Employment Commission using 3rd quarter 2024 and 2nd quarter 2015 figures

20242015

89



RAPIDAN SERVICE AUTHORITY Table 17

Number of Employees by Identifiable Activity
Last Ten Fiscal Years

2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

Plant Operators 15 14 14 14 14 14 14 13 13 14

Maintenance / Construction 14 13 14 14 14 14 17 13 13 14

Admin/Customer Service/Engineering 10 10 11 12 12 12 11 12 13 14

Total 39 37 39 40 40 40 42 38 39 42

Data internally compiled from Rapidan Service Authority

90



RAPIDAN SERVICE AUTHORITY Table 18

Operating and Capital Indicators
Last Ten Fiscal Years

Drinking Water 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

Water Produced/Purchased
 (millions of gallons)

Greene 220.1 210.4 205.9 203.7 212.4 233.6 239.9 230.1 115.2 N/A
Rte. 15 110.7 101.1 81.0 108.3 99.9 103.2 118.4 114.9 113.0 123.8
Rte 20 7.4 6.5 6.7 7.8 7.5 8.0 8.0 6.9 6.5 8.6
LOW/Wilderness 231.5 282.5 274.8 280.1 294.7 330.1 346.5 350.2 353.0 381.7
Madison 25.9 25.8 28.2 28.1 27.4 24.3 25.5 30.8 31.6 30.1

Water Storage Capacity 
(gallons)

Greene 2,512,000 2,512,000 2,512,000 2,512,000 2,512,000 2,512,000 2,512,000 2,512,000 2,512,000 N/A
Rte. 15/G'ville 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000 1,500,000
Rte 20 150,000 150,000 150,000 150,000 150,000 150,000 150,000 150,000 150,000 150,000
LOW/Wilderness 1,050,000 1,050,000 1,050,000 1,050,000 1,050,000 1,050,000 1,050,000 1,250,000 1,250,000 1,250,000
Madison 500,000 500,000 500,000 500,000 500,000 500,000 500,000 500,000 500,000 500,000

Miles of Water Mains
Greene 77 77 77 77 77 77 77 81 81 N/A
Rte. 15/G'ville 13 13 13 13 13 13 13 13 13 13
Rte. 20 5 5 5 5 5 5 5 5 5 5
LOW/Wilderness 73 73 73 73 73 74 74 75 77 78
Madison 8 8 8 8 8 8 8 8 8 8

Number of Treatment Plants 3 3 3 3 3 3 3 3 3 2

Wastewater Treatment

Miles of Sewer Line
Greene 42 42 42 42 42 42 42 43 44 N/A
Gordonsville 18 18 18 18 18 18 18 18 18 18
LOW/Wilderness 90 90 90 90 90 92 92 93 95 96
Madison 3 3 3 3 3 3 3 3 3 3

Number of Treatment Plants 5 5 5 5 5 5 5 5 5 3

Amount Treated Annually
 (millions of gallons)
Greene 71.8 66.8 72.0 83.8 72.5 82.4 79.3 92.9 45.2 N/A
Gordonsville 126.0 112.1 87.0 200.9 173.0 200.6 146.0 154.7 211.7 148.6
LOW/Wilderness 282.9 260.2 273.6 295.8 284.6 313.2 290.4 295.9 295.2 315.3
Madison 22.6 25.3 25.1 34.7 26.8 24.7 20.7 19.5 19.7 18.1

Data internally compiled from Rapidan Service Authority
Greene County withdrew from the Authority in 2023.

91



Fact Sheet

The Rapidan Service Authority (RSA) presently employs 42 personnel and maintains two administrative 
offices. The West office is located on Route 29 in Madison. Located on Route 3, the East office is one-half 
mile west of the Lake of the Woods subdivision. The General Manager's administrative staff includes a 
Director of Administration, Director of Operations, West Manager, East Manager, four (3) Customer 
Service Representatives, and Accountant. Engineering staff includes the Director of Projects and 
Engineering Technician. The West Manager and East Manager oversee the maintenance of the water and 
wastewater systems. RSA East and West maintain separate storage facilities for inventory and equipment. 

RSA owns and maintains the water distribution system on Route 15, between Orange and Gordonsville. 
The Town of Orange supplies the Route 15 system water via contract.  In 2001, Orange County approved 
RSA to operate the Thomas E. Lee Industrial Park water system.  In 2002, Orange County installed a 
1,000,000 gallon storage tank with 12” and 16” mains between the new tank and the Lee Industrial Park 
with RSA operating the new system.  The RSA Route 15 line consists of about 13 miles of PVC and 
asbestos-cement pipe and a 500,000-gallon steel ground storage tank located on the Sedwick's farm on 
Route 15 south of Orange.  This system serves 118 customers including the Lee Industrial Park, EDM, MPS, 
the Town of Gordonsville, and includes 28 fire hydrants. 

The Route 20 water system east of Orange is supplied by a well at the storage tank site on Porter Road 
and a well on May Lane.  It was deeded to RSA in 1993, contains approximately 5 miles of line, a 150,000-
gallon steel elevated storage tank, a 30 gpm well at the Porter Road tank site, 42 gpm well at the May 
Lane site and 22 fire hydrants.  RSA installed a corrosion inhibitor system in 1993.  This system serves 152 
customers. 

From November 1, 1984 through June 30, 1990, RSA contracted with the Town of Madison to operate 
their water and sewer treatment plants. On March 1, 1993, RSA became the owner of these systems.  The 
Madison water plant has a rated capacity of 250,000 gpd and serves 290 connections.  The water 
distribution system contains 8 miles of mains with a 500,000 gallon concrete ground tank.  The 75,000 
gallon steel elevated tank was removed in 2003.  White Oak Lake reservoir is owned and maintained by 
RSA.  The wastewater treatment plant has a licensed capacity of 80,000 gpd.  In 2003, an additional 
concrete digester and three new solids drying beds were added to the wastewater treatment plant.  The 
gravity sewer system includes 3 miles of 8" concrete & PVC pipe, two pump stations and serves 167 
customers.  

In August 1985, the Town of Gordonsville transferred ownership of the Gordonsville sewer treatment 
plant and collection system to RSA. The plant was under a State Water Control Board order to upgrade 
and meet more stringent discharge limitations. A new Wastewater Treatment Plant, costing three million 
dollars, was put into service in July 1988 with a licensed capacity of 667,000 gpd. The new plant utilizes all 
facets of the old plant, but adds two storage ponds, three pump stations, approximately forty-five acres 
of spray terraces using overland flow treatment, and a final discharge. A post aeration system was added 
in 1994.  In 2003, the 12” gravity sewer interceptor line was relined from Main Street to High Street and 
in 2006 Faulconer Street’s sewer main was relined.  The collection system consists of approximately 18 
miles of PVC and concrete main, with approximately 190 manholes and three pump stations.  

92



On November 1, 1987, RSA acquired ownership of the Lake of the Woods (LOW) water and sewer system. 
The original LOW system has been expanded and now includes Wilderness Shores, Somerset Farms, 
Germanna Community College, Germanna Heights, Twin Lakes, and commercial development along Route 
3. The RSA East system is located 15 miles west of Fredericksburg, Virginia on State Route 3.

The East water system consists of 2½" to 12” PVC and AC mains and 190 fire hydrants.  Water storage 
consists of two 500,000 gallon elevated steel tanks on Flat Run Road, and a 250,000 steel elevated tank in 
Wilderness Shores subdivision.  In 1991, a 1.6 million gpd water treatment plant was put into service, 
consisting of dual train Neptune Microfloc treatment units. The water source is the Rapidan River. The 
plant is connected to the LOW subdivision via 12' PVC transmission main along the Route 3.  In 2002, RSA 
installed 12” PVC water main along Lakeview Parkway from Fairfax Lane to Gold Valley Road to enhance 
the transfer of water throughout the subdivision.  In 2004, a new 500,000 gallon concrete clearwell tank 
and high service pump station were placed in service at the Wilderness Water Treatment Plant.  In 2012, 
Orange County installed a new 500,000 gallon elevated water tank on the middle school site and upgraded 
4,700 feet of 12” water main on Confederate Drive and Yorktown Boulevard. The water system consists 
of approximately 78 miles of water mains. There are approximately 5,542 connections on the East system 
including 7 subdivisions and 3 shopping centers. 

The East sewer system consists of a vacuum collection system with 13 vacuum stations and three lift 
stations. The system contains 4" to 10" vacuum mains, 10" concrete gravity mains, 3" to 8" PVC force 
mains and approximately 1,600 holding tanks.  Sewage is held in these tanks until the vacuum pumps 
collect and transport the waste to the treatment plant.  The previously existing 250,000 gpd treatment 
facility was in service until 1992. RSA also upgraded the trunk collection mains including 6" to 10" PVC, 
and 69 plug valves. The sewer system consists of approximately 96 miles of sewer mains. In 1992 and 
1993, all thirteen vacuum stations were completely renovated.  RSA continues to upgrade the vacuum 
system every year.  Station R was constructed to transfer wastewater from the old plant to the new plant. 
The Wilderness Shores 15" gravity collection system was installed and the Germanna College sewer pump 
station and force main was completed.  In 1999, Somerset Farms contributed a 12” water main and various 
water distribution mains along with a sewer pump station, 8” force main and 8” gravity mains to serve 
this 320-lot subdivision.  In 1999, a new liner was installed in the original treatment pond on Route 3.  This 
facility currently acts as a backup holding pond in the event of a system failure at the primary pump 
station.  In 2000, the plant was re-rated to 715,000 gpd based on existing treatment.  In 2001, vacuum 
stations in LOW were upgraded and equipped with primary and backup pumps.  There are a total of 13 
pump stations inside the Lake of the Woods development and 11 outside of Lake of the Woods with a 
total of 5,576 connections.  

In 2012, RSA completed the Wilderness wastewater treatment plant upgrade with an expanded capacity 
to 2.0 MGD, using state of the art treatment processes. This upgrade was required to meet the stringent 
Chesapeake Bay regulations for total nitrogen and total phosphorus removal.  The treatment processes 
include a three train, five stage Bardenpho process contained in cast-in-place concrete tanks with common 
walls and individual tank mixers and fine bubble diffusers plus dechlorination for the two aerobic 
zones.  Three Clarifiers capture the solids followed by a rapid mix flocculation tank, and a continuous 
backwashing tertiary sand filtration system.  Finally, the effluent is disinfected using a hypochlorite 
solution and aerated by coarse bubble diffusers before being discharged to the Rapidan River.  The 
treatment’s captured solids are thickened and sent to two aerobic digesters in concrete tanks and pressed 
through a new plate and frame press.    

93



* White Oak Lake

* Madison Water Treatment Plant

* Madison Ground Tank

* Madison Wastewater Treatment Plant

94



R
o
u
t
e
2
0
W
a
t
e
r
T
a
n
k

*

S
e
d
w
i
c
k
G
r
o
u
n
d
T
a
n
k

*

P
r
e
d
d
y
G
r
o
u
n
d
T
a
n
k

*

G
o
r
d
o
n
s
v
i
l
l
e
W
a
s
t
e
w
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t
*

W
i
l
d
e
r
n
e
s
s
W
a
s
t
e
w
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t

*

W
i
l
d
e
r
n
e
s
s
W
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t

*

R
o
u
t
e
6
0
1
W
a
t
e
r
T
a
n
k

*

F
a
i
r
w
a
y
D
r
i
v
e
W
a
t
e
r
T
a
n
k

*

95



 

 

 
 

 
Independent Auditors’ Report on Internal Control over Financial Reporting and 
on Compliance and Other Matters Based on an Audit of Financial Statements 

Performed in Accordance with Government Auditing Standards 
 

 
To the Board of Members 
Rapidan Service Authority 
Ruckersville, Virginia 
 
 
We have audited, in accordance with the auditing standards generally accepted in the United States of 
America; the standards applicable to financial audits contained in Government Auditing Standards, issued by 
the Comptroller General of the United States; and the Specifications for Audits of Authorities, Boards, and 
Commissions, issued by the Auditor of Public Accounts of the Commonwealth of Virginia, the financial 
statements of the business-type activities of Rapidan Service Authority as of and for the year ended December 
31, 2024, and the related notes to the financial statements, which collectively comprise the Rapidan Service 
Authority’s basic financial statements and have issued our report thereon dated June 6, 2025. 
 
Report on Internal Control over Financial Reporting 
 
In planning and performing our audit of the financial statements, we considered Rapidan Service Authority’s 
internal control over financial reporting (internal control) as a basis for designing audit procedures that are 
appropriate in the circumstances for the purpose of expressing our opinion on the financial statements, but 
not for the purpose of expressing an opinion on the effectiveness of Rapidan Service Authority’s internal 
control. Accordingly, we do not express an opinion on the effectiveness of Rapidan Service Authority’s internal 
control. 
 
A deficiency in internal control exists when the design or operation of a control does not allow management or 
employees, in the normal course of performing their assigned functions, to prevent, or detect and correct, 
misstatements on a timely basis.  A material weakness is a deficiency, or a combination of deficiencies, in 
internal control such that there is a reasonable possibility that a material misstatement of the entity’s financial 
statements will not be prevented or detected and corrected on a timely basis. A significant deficiency is a 
deficiency, or a combination of deficiencies, in internal control that is less severe than a material weakness, 
yet important enough to merit attention by those charged with governance. 
 
Our consideration of internal control was for the limited purpose described in the first paragraph of this 
section and was not designed to identify all deficiencies in internal control that might be material weaknesses 
or significant deficiencies. Given these limitations, during our audit we did not identify any deficiencies in 
internal control that we consider to be material weaknesses.  However, material weaknesses or significant 
deficiencies may exist that were not identified. 
 

ROBINSON, FARMER, COX ASSOCIATES, PLLC
Certified Public Accountants

96



 

 

Report on Compliance and Other Matters 
 
As part of obtaining reasonable assurance about whether Rapidan Service Authority’s financial statements are 
free from material misstatement, we performed tests of its compliance with certain provisions of laws, 
regulations, contracts, and grant agreements, noncompliance with which could have a direct and material 
effect on the financial statements. However, providing an opinion on compliance with those provisions was 
not an objective of our audit, and accordingly, we do not express such an opinion. The results of our tests 
disclosed no instances of noncompliance or other matters that are required to be reported under Government 
Auditing Standards. 
 
Purpose of this Report 
 
The purpose of this report is solely to describe the scope of our testing of internal control and compliance and 
the results of that testing, and not to provide an opinion on the effectiveness of the entity’s internal control or 
on compliance. This report is an integral part of an audit performed in accordance with Government Auditing 
Standards in considering the entity’s internal control and compliance. Accordingly, this communication is not 
suitable for any other purpose. 
 
 
Charlottesville, Virginia 
June 6, 2025 

97



 

 

 

 
 
 

 
Independent Auditors’ Report on Compliance for Each Major Program and on 

Internal Control over Compliance Required by the Uniform Guidance 
 

 
To the Board of Members 
Rapidan Service Authority 
Ruckersville, Virginia 
 
 
Report on Compliance for Each Major Federal Program  
 
Opinion on Each Major Federal Program  
 
We have audited Rapidan Service Authority’s compliance with the types of compliance requirements 
identified as subject to audit in the OMB Compliance Supplement that could have a direct and material effect 
on each of Rapidan Service Authority’s major federal programs for the year ended December 31, 2024.  
Rapidan Service Authority’s major federal programs are identified in the summary of auditors’ results section 
of the accompanying schedule of findings and questioned costs.   